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CORR-ZE™ 100 & 200 TEST REPORT

Date 22/02/2022

Test Method 1SO8502-6, 1ISO8502-9

Product Corr-Ze™ 100 & 200

Abrasive GMA Garnet 30/60 Mesh

Client Blast Abrasive Supply Sdn Bhd
Owner / Project Internal Trials

Supplier CRW Consulting & Distribution
Manufacture Corrosion Innovations

Test Substrate Carbon Steel Test Panel

Location CRW, 4020 Strawberry Rd, Pasadena, TX 77504
Attendance 1. CRW, Jeremi Day, Gregg Taney

2. Corrosion Innovations, Jim Knocke
3. Blast Abrasives Supply: Aaron Williams

Test Result
Inspection Criteria Observation Remarks
Requirement Actual
Corr-Ze™ 100
Soluble salt content <20 mg/ m? Pass Abrasive blasting using alluvial
(by conductivity) Substrate prior to garnet increased the surface salt
blasting: 49 mg/ m? | contamination from 49 mg/ m? to 77
ISO 8502-6 (Bresle patch Substrate after mg/ m?
method) blasting: 77 mg/ m?
ISO 8502-9 (water-soluble Substrate after After washdown with Corr-Ze™ 100
salts by conductivity) washdown with (100:1) the salt contamination
Corr-Ze™ 100: 20 | reduced from 77 mg/ m? down to 20
mg/ m? mg/ m?
Flash Rusting Time > 3 days Pass No rust back after 3 days. Small rust

(visual)

back after 7 days — only in the pitted
areas.
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CORR-ZE™ 100 & 200 TEST REPORT

Corr-Ze™ 200

Soluble salt content
(by conductivity)

<20 mg/ m? Pass

Substrate prior to
blasting: 226 mg/
m2

Substrate after
Corr-Ze™ 200: 7
mg/ m?

After application of Corr-Ze™ 200
salt contamination reduced from 226
mg/ m2 down to 7 mg/ m?

Rust Removal

Nil rust Pass
No rust visible on
the surface

Application of Corr-Ze™ 200
completely removed all surface rust
and substrate return to the original
post blast condition

Conduct by:
Jeremi Day

Inspector:
Jeremi Day

NCCER Certified Industrial Applicator ~ NACE CIP L3: 13487

CRW

CRW
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Witnessed by:

Aaron Williams

SSPC PCI L2: 96931
Blast Abrasives Supply
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CORR-ZE™ 100 & 200 TEST REPORT

Abrasive Blasting Equipment, Corr-Ze™ 100

Conductivity (Lab Water): 0 uS/ cm
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Bresle Test: 3ml
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CORR-ZE™ 100 & 200 TEST REPORT

Substrate Test Panel:
Flash rust

Substrate Test Panel:
Bresle Results 41uS/ cm, 49 mg/ m?

Dry Blasting with GMA Garnet 30/60

GMA Garnet 30/60
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CORR-ZE™ 100 & 200 TEST REPORT

After Blasting Panel:

After Blasting Panel GMA Garnet 30/60 Bresle Result: 64 uS/ cm, 77 mg/ m2

Corr-Ze™ 100 Wash Down
Corr-Ze™ 100 (100:1)

High Pressure Washing
Pressure: 3000psi
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Corr-Ze™ 100:
After washdown

Corr-Ze™ 100:
Bresle Result: 17 uS/ cm, 20 mg/ m?

Corr-Ze™ 100:
7 days after washdown
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CORR-ZE™ 100 & 200 TEST REPORT
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Substrate:
Medium Rust

Substrate:
Bresle Result: 188 puS/ cm, 226 mg/ m?
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CORR-ZE™ 100 & 200 TEST REPORT
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Application Corr-Ze™ 200 (gel)
WFT 20 mils

After application Corr-Ze™ 200 (gel) & washdown
with Corr-Ze™ 100
Curing time: 20 minutes

After application Corr-Ze™ 200 (gel) & washdown
with Corr-Zze™ 100
Bresle Result: 6 uS/ cm, 7 mg/ m?
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CORR-ZE™ 100 & 200 TEST REPORT
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Substrate after application of Corr-Ze™ 200 (gel)

Substrate after application Corr-Ze™ 200 (gel)
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CORR-ZE™ 100 & 200 TEST REPORT

Date

28/03/2022

Test Method

Elcometer 142 Dust Assessment in Accordance with 1SO 8502-3, Surface
Cleanliness Standard

Product Corr-Ze™ 100 & 200

Abrasive Black Diamond Copper Slag (Iron Silicate)
Client Blast Abrasive Supply Sdn Bhd

Owner / Project Internal Trials

Supplier CRW Consulting & Distribution

Manufacture Corrosion Innovations

Test Substrate Carbon Steel Test Panel

Location CRW, 4020 Strawberry Rd, Pasadena, TX 77504
Attendance 1. CRW, Nathan Poche

2. Corrosion Innovations, Jim Knocke
3. WOYT Industries LLC, Bryce Perry
4. Blast Abrasives Supply: Aaron Williams, P. Naren

Test Result

Inspection Criteria

Observation

Requirement

| Actual

Remarks

Dust Level — After Blasting with Copper Slag

FAIL
Elcometer 142 Dust Test 1:
Assessment in Accordance | Dust Quantity Dust Quantity 5 Dust quality and size very high after
with ISO 8502-3 Rating: <2 Description 4 blasting with Copper Slag
Test 2:
Dust Quantity 4
Description 4
Fail
SSPCSP5 SSPC SP 6 Copper Slag did not achieve White
Surface Standard (White Blast (Commercial Blast | Metal, large amount of residual
Cleaning)/ Cleaning) staining remaining on the surface.
SA3 SA?2

Dust L evel — After Water Blasting @3000psi with 1% Corr-Ze™100

Elcometer 142 Dust

Assessment in Accordance

with 1SO 8502-3

Dust Quantity
Rating: <2

PASS

Test 3:

Dust Quantity 1
Description 0
Test 4:

Dust Quantity 1
Description 1

Water blasting with 1% Corr-
Ze™100 dramatically reduces dust
reading to almost negligible levels.

Corr-Ze™100 prevents flash rusting
for up to 3 days.
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CORR-ZE™ 100 & 200 TEST REPORT

Fail
SSPCSP 5 SSPC SP 10 (Near | High pressure water blasting with
Surface Standard (White Blast White Blast 1% Corr-Ze™100 did not achieve
Cleaning)/ Cleaning)/ White Metal, residual staining
SA3 SA 2-1/2 remaining on the surface.
After Application of Corr-Ze™200
Pass
Surface Standard SSPCSP 5 SSPC SP 5 (White | Application of Corr-Ze™200
(White Blast Blast Cleaning)/ removed all the staining.
Cleaning)/ SA3
SA3
.". "‘!0 II|: %{L_ ;1".
Conducted by: Inspector: Witnessed by:
Nathan Poche Bryce Perry Aaron Williams
NACE CIP 3 SSPC PCI L2: 96931

Blast Abrasives Supply
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CORR-ZE™ 100 & 200 TEST REPORT
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Black Diamond Iron Silicate

Dry Blasting with Black Diamond Iron Silicate

Substrate After Blasting

Top: Copper Slag
Bottom: original Condition
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CORR-ZE™ 100 & 200 TEST REPORT

Dust Test 1
Dust Quantity: 5
Description: 4 (particles between 0.5mm and 2.5mm
in diameter)

Dust Test 2
Dust Quantity: 4
Description: 4 (particles between 0.5mm and
2.5mm in diameter)

Water Blasting @ 3000psi with 1% Corr-Ze™ 100
Pressure: 3000psi

Panel after Water Blastig with 1% Corr-ze™
100
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CORR-ZE™ 100 & 200 TEST REPORT

Elcometer 142 Dust Assessment
In Accordance With ISO 8502-3

Evaluation ge la quantité de poussiére selon 1SO B502-3 - Staubabschatzung in Ubereinstimmung mit 1ISO 8502-3

Name: . fWM.//”’U ............. Date 31?\9]7&01\2 Time: .../ / am .
C‘ompany 545‘/4‘{2/”4/%7"(5 .................... Location: 319@“/6‘//‘ ﬂJ &’"’Q“”

sy g o St
oty Ll LD a‘ i ‘
Test2 2 7 :

Test3

Test 4

Test 5 Y U

Dust Quantity Rating duants do poussien - Siusmangansischatzng

1 2 3

Surface |demxfscahon
Identdication surtacs - Idsanbfieis q dar ( "alm*u s
Substrate backmg used; Elcometer 142 Other ..., AN A ST SRS oot aissem PR VRGO eI
Co al) stral de base tikss (T14218454) Autre - Aniders

Vierwerdetes Trigeanmstenial unter Kebedand
Natureofsurfaoa tested
Nature do la surface leslée - Beosc m"w hoit dor getestoten Oborflache
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CORR-ZE™ 100 & 200 TEST REPORT

Evaluation de |la quantite

Elcometer 142 Dust Assessment
In Accordance With ISO 8502-3

de poussitre selon 1SO 8502-3 - Staubabschatzung in Ubereinstimmung mit ISO 8502-

| Cless | Description of dust particies |
0 Particles not visile under 10x magnficaton
1 Partciys visiblo under 10x magnitcation Dut not with noemal or correctsd vision (usually particies les3 than 50um In diamter),
2 Particlos just visibia with nommal of correctad vision (usually particies Bstween s0um and 100um in dameten)
3 Particies clearty visiia with normal or corrected vision (pertictes up 10 0.5mm In dlwmetsr),
4 | Paricies petwaan 0.5mm and 2.5mm in gamater.
‘ 5 Particles larger than 2.5mm in diamater. Source 1SO 85023
A sscripton des parficuiles o POUKRISee
) Pamiuies mw e pu MCIOsT :-:4;":
Particules wigilie g mecrt scope G » 10 mals oan a@n vialon rormale Ou CarTgee
igendralemant, partcules Interioures & 50 um de dia
Particules justes visibies en vision noomale ou cormges (génerslomant, pariousas entre 50 2t 100 g oo diamoie)
3 Particules clivrament vigihies an “alon narmale ou Dorrigee (panicules supacleurss 4 0.5 mm do diamaire]
- Particulas eire 0.5 &1 2.5 nen de diamatra
Partules supdriqures a 2.5 mm o8 diamérs Sowon 150 B50E
Al ynechtoitung oer Stavtganined
n ach VargrOter nicht fIchTEe
| yiarung sichibar, ao ot visuel! afgranzerbor | AL Pkl urter 50 pm sm Disretymnssern
Auas sekennber (L TU Partike rwischon B0 um und 100 pm Uur himessed)
$ Partihisl mit bicserm AuQo ki Crie rnbar (od R Panikel bis 0.5 mm im Durctwniessern)
) Partixrd twonche & und 2.5 mm Durchumessor
g Partilel groBay ols 2.5 mm im Durchmas nast 3
Source S0 85020
Notes:

: Swha blasted with (g J/aj

Gt wasked clwa @ 3000FS!
m/y‘ (0/'/2?. 100

%st | <X

3su
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???

Application of Corr-Ze™ 200 to bottom left corner

o Comparison or Sections Corr-Ze™100 and Corr-
Test Panel After Application of Corr-Ze™ 200 Ze™ 200 Applications

Bottom Left Corner
Top Left: Corr-ze™200
Right: Corr-Ze™100
Bottom Left: Original Condition
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